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Ila:eived: 11/16/2018|Completed: 12/05/2018 |Letter: R2 FF [P.O#: Test Report #: 3-29650-2-
Client's Style: Runner. Content: 100% Polyester. Weight: 510 g/lm. Color: 68109 Green. Product End Use: Upholstery.
Identification
Tested For: Bente Ellingsoe, Quality Department Key Test: AATCC 16 Lightfast/ACT 40Hrs 96
Gabriel A/S
Hjulmagervej 55 Tel: 011-45-9630-3100 Ext:
DK-%000 Aalborg, Denmark Fax: 011-45-9811-6125
Test Category: Light Fastness Specifier: ACT NTR 9/15 LE 2015; V 08/15
PC: NS dl/sM

TEST PERFORMED: AATCC Test Method 16 - Colorfastness to Light:

[ ] Option 1: Carbon Arc, Continuous Light
{x] Option 3: Water Cooled Xenon Arc lamp, Continucus Light

As cited by the ACT Voluntary Performance Guidelines (January 2015)

Evaluated by comparison with AATCC Gray Scale for Evaluating Change in Color

PRODUCT CATEGORY: ACCEPTANCE CRITERIA:
[x] Upholstery - Woven Fabrics 40 hours - Grade 4 minimum [CODE 96]
[ ] Direct Glue Wallcoverings 40 hours - Grade 4 minimum [CODE 961
[ ] Wrapped Panels & Upholstered Walls 40 hours - Grade 4 minimum [CODE 96]
[ 1 Drapery 60 hours - Grade 4 minimum [CODE 133]
RESULTS :
Number of Hours Rating
40 Grade 4

REMARKS: None.

RATING SYSTEM:

Grade 5 - No fading or color change

Grade 4 - Slight fading or color change
Grade 3 - Noticeable fading or color change
Grade 2 - Considerable fading or color change
Grade 1 - Excessive fading or color change

CONCLUSION: Based on the above Resulis and Acceptance Criteria, the item tested:
[x] Complies; [ ] Does not comply

CERTIFICATION: TI certify that the above results were obtained after testing specimens in accordance
with the procedures and equipment specified above.

Phyllis Pettit

JAN @ 7 2813
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The results contained in this report relate only to item(s} tested. The test report shall not be
renroduced. excent in full. without written annroval from Govmark.



